SECTION 7: PARTS

Parts Breakdown

/19-1 193 195 196

e
19_2%@19-4

0 T10095
29 - Label
27 Placement
P
T 9 | N (—
30

DISCONNECT POWER
ssssss

uuuuuuuuuuuuuu
sssssss

-16- E T10095 Cement Mixer



Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 PB32M HEX BOLT M10-1.5 X 25 19-5 [PT10095019-5 |ON/OFF SWITCH

2 PNO2M HEX NUT M10-1.5 19-6 [PT10095019-6 |[JUNCTION BOX

3 PWO04M FLAT WASHER 10MM 20 PT10095020 [SPECIAL SCREW M10-1.5 X 65
4 PT10095004 |UPPER DRUM 21 PT10095021 CURVED WASHER 8MM

5 PB08M HEX BOLT M6-1 X 20 22 PLNO4M LOCK NUT M8-1.25

6 PWFO06M FENDER WASHER 6MM 23 PT10095023 |STAND SUPPORT

7 PT10095007 |MIXER BLADE 24 PT10095024 [STAND

8 PT10095008 |DRUM GASKET 25 PB82M HEX BOLT M8-1.25 X 80

9 PT10095009 [LOWER DRUM 26 PT10095026 |WHEEL

10 PWO3M FLAT WASHER 6MM 27 PWF10M FENDER WASHER 10MM

11 PLWO3M LOCK WASHER 6MM 28 PB48M HEX BOLT M10-1.25 X 20

12 PNO1M HEX NUT M6-1 29 PT10095029 |AXLE

13 PT10095013 |UPPER COVER 30 PT10095030 |BUSHING

14 PT10095014 |SPECIAL WASHER 10MM 31 PS11M PHLP HD SCR M6-1 X 16

15 PLNO5M LOCK NUT M10-1.5 32 PT10095032 [PIN 5 X 40MM

16 PT10095016 |HANDLE 33 PWR1012 WRENCH 10/12MM

17 PT10095017 |HANDLE GRIP 34 PT10095034 |WRENCH 14/17MM

18 PT10095018 |MOTOR COVER 35 PT10095035 |MACHINE ID LABEL

19 PT10095019 |MOTOR/GEARBOX ASSEMBLY 36 PLABEL-53B |DISCONNECT POWER LABEL
19-1 |PT10095019-1 [MOTOR FAN COVER 37 PLABEL-12 READ MANUAL LABEL

19-2 |PT10095019-2 |[MOTOR FAN 38 PLABEL-57B |GLASSES RESPIRATOR LABEL
19-3 |PT10095019-3 |CIRCUIT BREAKER 39 PT10095039 [NO WATER LABEL

19-4 |PT10095019-4 |S CAP 150M 150V 1-1/2" X 2-3/4" 40 PLABEL-14 ELECTRICITY LABEL

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine
MUST maintain the original location and readability of the labels on the machine. If any label is
removed or becomes unreadable, REPLACE that label before using the machine again. Contact

AWARNING

Grizzly at (800) 523-4777 or www.grizzly.com to order new labels.

T10095 Cement Mixer

-17-




